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Folding Propeller 4-blade 44
130S-A, 130S-B, 130SR-A, 130SR-B

REF PART NO. QTY DESCRIPTION SEE SEC. NOTES
1 3583927 1 Hub kit S-drive

Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers
2 3583928 1 Hub kit Shaft 25mm

Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers
2 3583929 1 Hub kit Shaft 30mm

Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers
2 3583930 1 Hub kit Shaft 35mm

Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers
2 3583931 1 Hub kit Shaft 1 1/4''

Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers
2 3583932 1 Hub kit Shaft 1 1/2''

Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers
2 (3583933) 1 Hub kit Obsolete part, Shaft pre drilled

3584137 1 Hub kit Shaft 40mm
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583917 1 Set 20x14
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583919 1 Set 20x15
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583921 1 Set 22x16
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583923 1 Set 22x18
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583925 1 Set 22x20
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583918 1 Set 20x14
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583920 1 Set 21x15
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583922 1 Set 22x16
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583924 1 Set 22x18
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

3 3583926 1 Set 22x20
Bulletin P-44-7-11 P-44-7-11-EN Part Numbers on 4-bladed Folding Propellers

4 3584466 1 Propeller nut Included in hub kit
5 3851994 1 Lock washer Included in hub kit
6 946730 1 Hexagon screw Included in hub kit
7 3583951 4 Shaft Included in hub kit
8 963695 4 Hex. socket screw Included in hub kit
9 3581246 2 Screw Included in hub kit

10 3584442 1 Zinc anode kit Included in hub kit
3584443 1 Magnesium anode kit

11 963677 3 Hex. socket screw
12 828250 1 Lubricating grease Included in hub kit

Bulletin P-18-4-6 P-18-4-6-EN Water resistant grease for grease gun
13 1161053 1 Locking fluid Included in propeller blade kit
14 873475 1 Tab washer M16

873488 1 Tab washer M20
873506 1 Tab washer M24

15 873473 1 Nut M16
873486 1 Nut M20

3587422 1 Nut M24
16 873474 1 Key For 25mm propeller shaft.

873487 1 Key For 30mm propeller shaft.
873496 1 Key For 35mm propeller shaft.
873505 1 Key For 40mm propeller shaft.
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